

SHIVA FLYASH BRICKS INDUSTRY

TAX INVOICE

FACTORY-BHUDUKA,PLOT NO-669/999,KUKUDAKHANDI
GANJAM,ODISHA,PIN-761100
OFFICE-PLOT NO-344/7316,KHATA NO-385/2928
NUAGADA,HINJILICUT,GANJAM,ODISHA-761102
CONTACT-9692434709, 7789980901
GSTIN : 21ESGPP1350G1Z2

DATE	18-11-2025
INVOICE NO	68
CUSTOMER ID	
DUE DATE	

J.E.HINJILICUT
HINJILICUT BLOCK
GANJAM
ODISHA-761102

1- 80MM PAVER BRICK (HSN-6810)	148.35 SQMTR	515.6	76,489.26
-----------------------------------	-----------------	-------	-----------

TOTAL IN WORDS:- NINTY THOUSAND TWO HUNDRED FIFTY EIGHT ONLY.

A/C NO- 120031254530
CANARA BANK,GATE BAZAR BRANCH,BERHEMPUR
IFSC CODE: CNRB0005933

Subtotal	76,489.26
CGST@ 9%	6,884.00
SGST@ 9%	6,884.00
ROUND OFF	0.74
Other	-
TOTAL	90,258.00

Terms and conditions:

1. All disputes are subject to Home jurisdiction only.
2. Any complaint regarding this invoice to be made within 7 days.
3. Goods once sold will not be taken back.
4. We declare that this invoice shows the actual price of the goods described and that all particulars are true and correct.

For shiva flyash bricks industry

M/s. Shiva Flyash Bricks Industry

Authorised signatory

PROPRIETOR



TEST REPORT

BUILD - LAB

Bijipur Tank Road, Berhampur
Mob:- 9437659804/ 7655009760
email:- build.lab@gmail.com
Visit us at:- www.build-lab.com

COMPRESSIVE TEST FOR PAVER BLOCK

IS CODE: 15658 2021

- 1 Report No. : BUILD/LAB/R/919
- 2 Requesting Authority : M/S Shiva Flyash Bricks Industry
- 3 Name of the Work/ Project : Compressive test of Paver Block
- 4 Client Name : M/S Shiva Flyash Bricks Industry
- 5 Name of the Address of Client: : Baulajholi, Bhuduka, Kukudakhandi, Ganjam-7611009 (Odisha)
- 6 Description of Samples : 3 No. of Dumble Shape Paver Block
- 7 Ref. No. of Work Order : Personal Contact
- 8 Identification of Samples : 3 No. of Dumble Shape Paver Block
- 9 Condition of Sample received at lab : Good
- 10 Sample Details : 3 No. of Dumble Shape Paver Block
- 11 Number of Samples : 3
- 12 Test Result : Good

SL No.	Sample Picture	Date of Testing	Thickness in mm	Load in KN/cm ²	Wet. Comp. Strength in N/mm ²	Average Wet. Comp. Strength in N/mm ²
1		17-07-2025	80	1156	41.29	41.49
2		17-07-2025	80	1175	41.96	
3		17-07-2025	80	1154	41.21	

Sampling Information - Done by

GENERAL REMARKS :

The test result relates to the above samples received in this laboratory.

This laboratory is not responsible for the result of similar other samples tested in this laboratory or any other laboratory.

NB.:

The report shall not be reproduced except in full without the approval of the testing laboratory.

The Samples will be retained in our laboratory for 3 months after testing is completed.

Incase of (if any) discrepancy, it brought to be noticed to the laboratory with in 2 working days.

RCD
Lab Asst.
Name- *Ramesh Pr...*

Supervised by
Name- *S. B...*

M/s. Shiva Flyash Bricks Industry
Source By Contractor

PROPRIETOR

BUILD LABORATOR

Authorised Signatory

Name- *CH ENGINEER*